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Applicant  ASIA PACIFIC INDUSTRY GROUP CO., LIMITED
Address NO.3399, LUZHOU AVE.,.BAOHE DIST., 230051, HEFEI, ANHUI,CHINA
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The following sample(s) and sample information was/were submitted and identified by/on the behalf

of the client

Sample Name Bopp Thermal Lamination Film
Sample Received Date ~ Apr. 11, 2018
Testing Period Apr. 11,2018 to Apr. 18,2018
Test Requested As specified by client, to test Formaldehyde in the submitted sample(s).
Test Method
Test I Test Method Measured |y
est Item(s) est Metho Esroint(s)
Formaldehyde Refer to GB 18582-2008 UV-Vis 10mg/kg

Test Result(s) Please refer to the following page(s).

Tested by

Approved by

Joy Su

Senior Laboratory Manager

pzy 247

Apr. 18,2012

No. 94632486

Centre Testing International (Shenzhen) Co., Ltd.Shanghai Branch No.1996,New Jinqgiao Road, Pudong District,Shanghai
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Test Result(s)
Tested Item Content Limit
Formaldehyde N.D. 100 mg/kg
Tested Sample/Part Description Transparent film
Note: -MDL = Method Detection Limit

-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million

Test Process:

Prepare sample E— Weigh sample 2g and make up to S0mL flask
Make up 50mL; put it into water bath, — Transfer 10mL solution to
add color reagent ‘ distilled flask and absorb

L

Place it in a 60°C Water bath by 30min then

pick it out and cool for 30min —> PnalyzedQyIV-Vis
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Photo(s) of the sample(s)

*%End of report ***

The test report is effective only with both signature and specialized stamp. The result(s) shown in this
report refer only to the sample(s) tested. Without written approval of CTL, this report can’t be reproduced
except in full.
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